Torque: 256Nm

Screws must be glued

No. Plan Article Qty
1 - 1917729 10
2 - 3992790 1

2A Tyre 1905403 1

2B X005469 2011804 1

2C X005470 2011904 1

2D - 1006903 1

2E M8x20 3991197 5
3 - 3994470 1

3A Bearing 6202-2Z 3991077 2

3B XC00191 1C26701 1

3C XC00199 3990730 1
4 Nut M8 3991743 5
5 M8x25 3991096 5
6 X005083 1908680 1

Assembly on Tool P610005.
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